

**TEST REPORT N° 18/44626**

**page 1 out of 2**

Mod.018 Rev. 2 del 12.10.2015

<b>WEB Request Number</b>	
<b>Receipt Number</b>	<b>18/44521</b>
<b>Receipt date</b>	<b>16/10/18</b>
<b>Test beginning date</b>	<b>16/10/18</b>
<b>Test end date</b>	<b>18/10/18</b>
<b>Document issued on</b>	<b>18/10/18</b>

**FIDIVI TESSITURA VERGNANO S.p.A.**

**Regione Masio, 19 bis  
10046 POIRINO (TO)  
Phone +39 (011) 9430662  
Fax +39 (011) 9461820**


**SAMPLE IDENTIFICATION:**

**A TESSUTO ART. JEANS**

**THIS DOCUMENT CONTAINS THE FOLLOWING TESTS:**

Code	Test	Test Method
CS0310	Color fastness to rubbing	UNI EN ISO 105-X12:2016

Tests results refer only to tested samples submitted by the customer.  
On each page there is the Institute dry stamp.  
Tested samples are available for 3 months.

<p><b>The Analysts</b></p>  <p>Prof. Andrea Franchi</p>	<p><b>Technical Manager</b></p>  <p>Prof. Giuseppe Bartolini</p>
--	--

Private document. It is not allowed to publish and spread it without lab's written authorization.

**TEST REPORT N° 18/44626**

**page 2 out of 2**

Mod.018 Rev. 2 del 12.10.2015

Beginning of Test Report

CS0310 Color fastness to rubbing  
**Test methods** **UNI EN ISO 105-X12:2016**

Rev.1.0 -25/03/2016

Testing date 18/10/2018

**Test Results :**

<i>Sample identification</i>	<b>TESSUTO ART. JEANS</b>	
	<i>Staining index</i>	
	<i>Warp</i>	<i>Weft</i>
<i>Dry rubbing</i>	<b>4/5</b>	<b>4/5</b>
<i>Wet rubbing</i>	<b>5</b>	<b>5</b>

*Nota: for plain fabric, test is performed with circular finger; for raised fabric, test is performed with rectangular finger*

*NB. The results reported in the tables above refer to a test analysis of the samples submitted.*

End of Test Report.